

# Test Report

Report No.: CTT2112014007EN

Page 1 of 4

**Applicant:** GUANGZHOU RUIER CLOTHING LIMITED COMPANY

**Address:** 3RD FLOOR NO.2. BUILDING XIYUANNAN STREET, TANGCHONG VILLAGE, XINSHI TOWN  
BAIYUN DISTRICT, GUANGZHOU CITY, CHINA

**Sample Received Date:** Dec. 22, 2021

**Completed Date:** Dec. 24, 2021

**Report Date:** Dec. 24, 2021

The following merchandise was (were) submitted and identified on behalf of the applicant as:

**Sample Name:** 15mm Engraved Snap button

**Model No.:** 008016

**Other Information:** Please refer to next page(s)

**Brand:** PUNK RAVE

**Test Result(s):** Please refer to next page(s).

**Test Requested and Conclusion(s):**

No.	Standard and Requirement	Conclusion(s)
1	Annex XVII items 63 of the REACH Regulation (EC) No. 1907/2006 and its amendment - Lead	PASS
2	Annex XVII items 23 of the REACH Regulation (EC) No. 1907/2006 and its amendment - Cadmium	PASS

**Signed for and on Behalf of CTT:**



Hilary He  
Technical Manager



Verification Report

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2112014007EN

Page 2 of 4

The following merchandise was (were) submitted and identified on behalf of the applicant as:

**Other Information:**

K-013 K-096 K-127 K-205 K-223 K-224 K-295 K-304 OPQ-467BQF OPQ-467DQF OPQ-509LQF OPS-257LHF OPT-146DDF OPT-333BXF OPY-215 OPY-215 OPY-342PDF OPY-351XCF OQ-395LQF PQ-119FWH PQ-119FWH PQ-235 PQ-235 PT-138 PT-138 PT-146 PT-146 Q-114 Q-250 Q-311FBK Q-311FBK-CO S-114 S-114FBK S-143 S-143 S-158 S-158M S-182DQM S-218MBK S-238MBK S-238MCO T-456 WK-327XCF WK-375DDF WK-394PDF WK-398XCF WK-401XCF WK-421DDF WK-421DQF WQ-348LQF WQ-377LQF WQ-392BQF WQ-396LQF WQ-405LQF WQ-423LQF WQ-478LQF WQ-494DQF WQ-494ZCF WQ-547LQF WQ-547LQF WS-245YDF WS-245YDF WS-245YDF WS-270KZM WS-271MZM WS-289QTF WS-292LHF WS-292LHF WS-294LHF WS-296YDF WS-296YDF WS-326BBF WS-326DQF WS-443BDF S-475DQM WS-475LHM WS-493MZM WT-491TCF WT510TCM WT-525TCM WT-542BXF WT-542DQF WT-583TCM WT-708TCM WT-712BXF WT-712BXF WY-1047LDF WY-1051DPF WY-1105CCM WY-1118TCF Y-1122SYF WY-1124XDF WY-1124XDF WY-1138DP WY-1207MJF WY-1257MJM WY-1257MJM WY-1343SYF WY-828MJF WY-954CDF WY-956MJM WY-968DPF WY-979CCF WY-981XCF Y-364 Y-364M Y-422M Y-422M Y-456 Y-632MBK Y-634 Y-638 Y-638 Y-665 Y-665 Y-767FBK Y-783FBK Y-783FCO Y-789 Y-789MBK Y-800 Y-812

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2112014007EN

Page 3 of 4

**Test Result(s):**

Lead - Annex XVII items 63 of the REACH Regulation (EC) No. 1907/2006 and its amendment

Method: CPSC-CH-E1001-08.3, analyzed by Atomic Absorption Spectrometer (AAS) .

<b>Substances</b>	Lead (Pb)	<b>Conclusion</b>
<b>CAS No.</b>	7439-92-1	
<b>Reporting Limit (mg/kg)</b>	10	
<b>Limit (mg/kg)</b>	500	
<b>Material No.</b>	<b>Result (mg/kg)</b>	
1+3+4	17	PASS

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).
  3. "+" = The test result is obtained from composite testing on materials linked with "+" mark, it is possible that individual test result can be higher if materials are tested separately. This had been taken in account in the conclusion of this report.

**Test Result(s):**

Cadmium - Annex XVII items 23 of the REACH Regulation (EC) No. 1907/2006 and its amendment

Method: CPSC-CH-E1001-08.3<sup>n</sup>, analyzed by Atomic Absorption Spectrometer (AAS) .

<b>Substances</b>	Cadmium (Cd)	<b>Conclusion</b>
<b>CAS No.</b>	7440-43-9	
<b>Reporting Limit (mg/kg)</b>	2	
<b>Limit (mg/kg)</b>	100	
<b>Material No.</b>	<b>Result (mg/kg)</b>	
2+3+4	8	PASS

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).
  3. "+" = The test result is obtained from composite testing on materials linked with "+" mark, it is possible that individual test result can be higher if materials are tested separately. This had been taken in account in the conclusion of this report.

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2112014007EN

Page 4 of 4

## Test Material List

Material No.	Sample Description	Location
1	Gun plating metal	Rivet
2	Gun plating metal	Male buckle
3	Gun plating metal	Female buckle
4	Gun plating metal	Individual

## Photo of Sample:



CTT Co., Ltd. is the US Consumer Product Safety Commission (CPSC) Accredited Third Party Testing Laboratory, identification number is 1026, and shall refer to <http://www.cpsc.gov/cgi-bin/labsearch/>.

\*\*\*End of Report\*\*\*

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

